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ZIMMER & ROHDE GMBH 
ZIMMERSMUHLENWEG 
14-18 OBERURSER 
,FRANKFURT,61440,Germany 
 
The following sample was submitted and identified by the client as: 
 
ONE SAMPLE OF 63% CO 22% PES 15% PAN CUTTING. 
 
Brand : ZR 
Application No. : WORLCET-RY001-KB5 
Fibre Content : 63% CO 22% PES 15% PAN 
Style No. : 10790 
Item No. : 10790 
Fabric Width : 140 cm 
Country Of Origin : Italy 
Country Of Destination : Worldwide 
   
Sample Receiving Date : Jul 03, 2018 
   
Test Performing Period : Jul 04, 2018 – Jul 10, 2018 
   
Test Performed : Selected test(s) as requested by applicant (details 

please refer to result page(s)). 
   
     *  *  *  * 
   
Test Results : Please refer to the next page(s). 
 
 
 
Signed for and on behalf of 
SGS Hong Kong Ltd. 

 
 . 
Poon Wai Man, Lolita 
Assistant Technical Manager 
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Test Results : 
 
Abrasion Resistance  
(ISO 12947-2-2016; Martindale Wear & Abrasion Tester ; 9 kPa Pressure) 
 
    Specified 
    Requirement 
End point (rubs) 65000   Min. 100,000 

rubs 
 
 

*** End of Report *** 
 


		2018-07-10T18:27:21+0800
	Shenzhen
	SGS officially issued document




